# Systemic Treatments of Acne Vulgaris – 4 Case Series and Review of Literature

Orjana Dervishi-Janushaj<sup>1</sup>, Ritjana Mala<sup>1</sup>, Ledio Gjunkshi<sup>3</sup>, Monika Fida<sup>1,2\*</sup>

<sup>1</sup> Dermatologic Private Clinic, Tirana, Albania
 <sup>2</sup> Infectious and Dermatology Department, Faculty of Medicine, University of Medicine, Tirana; Albania
 <sup>3</sup> University of Central Florida, USA

# **Abstract**

Acne vulgaris is a common disease among both adolescents and adults (adult acne). We present four different clinical cases classified as moderate-severe acne vulgaris treated with systemic treatments based on European protocols and review of the literature. Acne vulgaris is a disease that affects a lot the quality of life of the patient and either of the whole family. Treatment with systemic therapies based on the gravity of acne, the conditions of the patient and their preferences and tolerability of the medication have to be taken in consideration for good results.

**Keywords**: Acne vulgaris, systemic treatments, doxycycline, isotretinoine, oral contraceptive, spironolactone.

## INTRODUCTION

Acne vulgaris is a common disease among adolescents and adults (adult acne). It is a chronic inflammatory disease of pilosebaceous unit. The pathogenesis is complex resulting from increased sebum production induced from androgen, inflammation, and colonization by Corynebacterium (Propionibacterium acnes). (1,2) We present four clinical cases classified as moderate - severe acne vulgaris treated with systemic treatments based on European protocols and review of the literature. Acne vulgaris depending on clinical condition is classified as: mild, moderate, severe. The cases with moderate and severe conditions need systemic treatment combined with local treatment. Trigger factors have to be discussed carefully with the patient in a way to minimize the possibility to exacerbate acne. Oral antibiotics is an option of treatment of papular- pustular acne but always needs to combine oral antibiotics with local treatments to decrease antibiotic-resistant organisms. (1, 2, 3) Another effective therapy option is oral isotretinoin but doctors and patients have to take in consideration side effects and teratogenicity of this medication. Alternatives of systemic acne treatments oral are contraception and spironolactone. Every treatment has to be tailored for every case and for specific needs of the patients. Treatment with systemic therapies based on the gravity of acne, the conditions of the patient and their preferences and tolerability of the drug have to be taken in consideration before the treatment.

In this paper we discuss four different cases and systemic treatment recommended for these patients and we discuss the relevant literature.

## Case 1

We present a 17 years old male who has been suffering from acne vulgaris since he was 12 years old. In the clinical examination were noticed papule/ pustular elements, black/white comedones and some acne scars remained from previous acne elements. The elements were localized on forehead, cheeks, chin and the upper part of the trunk. Time after time he was treated locally with salicylic acid washable gels, topical antibiotics (erythromycin and clindamycin) without significant improvement. The condition has affected a lot his quality of life and either the life of his parents. Both parents have had acne vulgaris during their adulthood.

Referring to the acne classification the case was classified as moderate acne vulgaris and the treatment recommended for this situation based on acne guidelines were oral antibiotics.

We started the treatment as follows: a-Doxycycline 200 mg/day, for 10 days, lowering the dose to 100 mg/day for 20 days and maintenance dose 50 mg/day for 2 months.

b- Local treatment with topical benzoic peroxide and retinoid.

c- Salicylic Acid washing gel.

The follow up was done every 4-6 weeks for 4 months.

In every session the clinical condition was significantly improved with the absence of

papules/ pustules and remaining few comedonic elements. The sebum production was significantly lowering.



Figure 1. Case 1

# Case 2

A girl 22 years old was treated with different local treatments and oral antibiotic (doxycycline) unsuccessfully for four years. The clinical condition was worsening and the stress of the patient and the whole family was at high level. In clinical examination there were evident nodular elements, papule/ pustules on the face and on the trunk. Patient was complaining for pain of the elements, esthetic issue and scars. The weigh was 62 kg.

Referring to the acne classification the case was classified as moderate- severe nodular acne vulgaris and the treatment recommended for this situation based on acne guidelines was systemic retinoid.

We decided to treat the patient with isotretinoin systemic therapy. Before the treatment we performed the blood tests for liver enzymes and lipids profile in the blood. The patient signed a consent paper that she has been informed for the retinoid risks in pregnancy and we decided to explain the contraception procedures.

The treatment at the starting point was:

- a. Oral isotretinoin 30 mg/day for 30 days, increasing the dose 60 mg/ day for the next 6 months.
- b. Local antimicrobial agent (erythromycin) for 6 weeks
- c. Topical benzoic peroxide
- d. Salicylic Acid washing gel.

After 8 weeks of treatment the improvement in the reducing number of papules/ pustules and the dimensions of nodules was noticed. One of the evident side effects of the treatment was cheilitis, and for this we recommended a lip balm. The lab tests were re-done after two months of treatment and no any alteration was noticed. We continued the treatment for 7 months with a significant improvement without any other side effects. The result was really good and after this the planning protocol was to treat remaining acne scars.



Figure 2. Case 2

## Case 3

A.M, 33 years old patient presented in our clinic with acne on face for 1 year. She referred that 4 years ago she was treated for polycystic ovary. She was treated for acne with doxycycline 100 mg-day and topical erythromycin and benzoyl

peroxide for several weeks, but without any improvement. In clinical examination there were evident nodular elements, papule/ pustules on jawline distribution. Referring to the acne classification the case was classified as moderatesevere nodular acne vulgaris. Based on her anamnesis she was recommended to have a gynecological ultrasonography, which resulted in multiple cysts in the ovaries (polycystic ovary). 8 weeks after starting treatment with oral contraceptive (a combined preparation of ethinyl estradiol and drospirenone) patient referred to have considerable improvement of acne. Actually, the patient is in the sixth month of treatment with oral contraception and is being followed up.



Figure 3. Case 3

# Case 4

A female 36 years old has been treated for many years for acne vulgaris but not with a satisfying result. She refers that has used retinoids 10 years before but actually she does not want to use anymore retinoid. The gynecologic structure was not polycyclic structure. In clinical examination

there were evident comedonal elements, papule/pustules on all face. Referring her experience with acne vulgaris, anamnesis and her gynecologic condition we decided to treat the patient with oral spironolactone 50mg / day for the first month and 100mg / day for the next 2 months. Based on the protocol we monitored potassium and creatine levels 1 week after initiation of the therapy and then monthly for 3 months.



Figure 4. Case 4

After the first month there was a noticeable improvement of the condition, and the best results were seen after 3 months of full treatment.

During treatment with spironolactone the patient complained of a slight swelling and breast pain. Now she is in the 6<sup>th</sup> month of treatment for acne scars and is being followed up.

# **DISCUSSION**

Referring the protocols of Acne treatment, oral antibiotics are prescribed as second-line therapy for patients with mild-to-moderate acne that is not adequately controlled with topical agents alone. Oral antibiotics use is a good choice in the treatment of patients with moderate-to-severe

inflammatory acne. We treat our case 1 with oral antibiotic referring the condition of the patient, his preferences and tolerability. Oral antibiotic treatment is recommended to combine with local treatment to improve the efficacy and either for resistance reason with topical retinoid or benzoyl peroxide if tolerated. (1,2,3) Referring to this protocol the treatment of our case 1 was the choice of antibiotic and local treatment. The results were noticeable improvement after 4 months of treatment. Monotherapy just with oral antibiotics is not recommended referring the last protocols and publications. (4, 5) The global problem of antibiotics resistance emphasizes the fact that the treatment must be recommended to be used for the shortest possible duration, ideally 3-4 months. (5) Local treatment during the use of antibiotics after and oral are strongly recommended. (6, 7, 8,9)

Treatment with antibiotics for limited period use may reduce and minimize the risk of inflammatory bowel disease (for tetracycline's), pharyngitis (for tetracycline's) (10), Candida difficile infection (11)and candida vulvovaginitis. The studies have shown that these side effects during antibiotic use are rare. During pregnancy antibiotics: Penicillin, erythromycin, and cephalosporin have safety profile. (12) The antibiotics that are recommended for treatment of acne vulgaris are: tetracycline class (minocycline, doxycycline, tetracycline), macrolides. azithromycin, Trimethoprim sulfamethoxazole (TMP/SMX), Penicillin and cephalosporin.

First line therapy for moderate- severe inflammatory acne referring the antibiotic use is group of tetracycline that include: minocycline, doxycycline, and tetracycline. All the drugs within this group have an antiinflammatory effect. (5) Doctors have to take in consideration some issues before prescribing this group of drugs: allergy, age< 8 years old, and pregnancy. One side effect or phenomenon associated with this group is pseudotumor cerebri. (5) Doxycycline is recommended in the dosage 1.7-2,4 mg/kg dose range (12) but for practical reason it is recommended to be used 50, 100, 200 mg a day. The use of doxycycline in sub antimicrobial dose (20 mg, 40 mg daily) is used successfully for anti-inflammatory effect in patients with moderate acne vulgaris. (13, 14) Doctors have to take in consideration that doxycycline is a photosensitizing medication and is more than minocycline, (5) and either the fact of gastrointestinal disturbances in high doses. (15) To minimize these side effects of the treatment patients should be advised to wear high SPF factor cream every day, to avoid sun baths during the treatment and to take doxycycline after the meal with water. (5) Another oral antibiotic that is recommended to treat acne vulgaris is minocycline that is recommended to be used 1 mg/kg. (5) For practical purposes, minocycline is generally dosed at 50 to 100 mg twice daily. Referring a study by Strauss et al treatment with minocycline was thought to be superior to doxycycline in reducing Proponium acnes. (16) Side effects noticed during the treatment with

minocycline are tinnitus, dizziness, and pigment deposition within the skin, mucous membranes, and teeth. (5) The hyperpigmentation is noticed in patients that use high dose and for long period. (5) In few cases are reported hypersensitivity drug reactions, drug-induced lupus. (17,18,19,20) Oral erythromycin is another oral antibiotic that is used successfully in the treatment of acne vulgaris. Is a medication of choice in pregnant woman? (21,22). It is recommended to be used in the doses 250 to 500 mg twice daily and in combination with local treatment such as Benzoyl peroxide. (23) Doctors have to take in consideration that although erythromycin is largely considered safe for use during pregnancy, some papers reported existence of fetal cardiac malformation (24) and if used for long periods of time, hepatotoxicity is noticed in 10-15% of pregnant patients. (25,26)

Azithromycin is a medication that is tolerated better than erythromycin and is recommended in different dosage. One protocol is 500 mg, once daily for 4 consecutive days per month for 2 consecutive months. (27,28) Referring another study the protocol is 500 mg once daily for 3 days in the first week followed by 500 mg once weekly until week 10. (29) Another group of authors recommend the use of 500 mg once daily for 3 consecutive days each week in month 1 followed by 500 mg once daily for 2 consecutive days each week in month 2 and then 500 mg once daily for 1 day each week in month 3. (30) Referring one study in 2005 it was emphasized that azithromycin is as effective to treat patients with

Acne Vulgaris as doxycycline. (30) Another more recent study in 2014 by Ullah et al. that compare the treatment of Acne Vulgaris with azithromycin and doxycycline showed the superiority of doxycycline. (31)

In patients with Acne vulgaris that are recalcitrant to tetracycline and macrolide it is recommended Trimethoprim use sulfamethoxazole (TMP/SMX). Doctors when switch to this medication have to take in consideration the risk of resistance development. Referring the protocols TMP/SMX should be restricted to patients who are unable to tolerate tetracycline agents or in patients who are treatment-resistant. (5) The usual dose for patients with AV is one double-strength tablet twice daily. Side effects reported are gastrointestinal disturbances, photosensitivity, drug eruptions and Stevens-Johnson syndrome/TEN. (32,33)

Another alternative for the treatment of Acne vulgaris is Penicillin and cephalosporin especially during pregnancy or with allergies to other classes of antibiotic treatments. (5) Side effects include risk of hypersensitivity reactions (drug eruptions, anaphylaxis) and gastrointestinal disturbances (i.e., nausea, diarrhea, and abdominal distention and discomfort). (5) The recommended dosing for amoxicillin is 250 mg twice daily up to 500 mg three times daily. A study published by Fenner et al. showed that cephalexin is effective to treat patients with acne, 78% of patients noticed clinical improvement. (34) Recommended doses of cephalexin are 500 mg twice daily.

Our case 2: based on clinical condition and the anamnesis of the patient we decided to treat the patient with isotretinoin. Isotretinoin is a nonhormonal and non-microbial treatment option for moderate - severe acne vulgaris. (33) It is used successfully to treat recalcitrant resistant Acne Vulgaris or cases that relapses quickly after the antibiotic treatment. (34, 35, 36, 37,38,39) Based in protocols, isotretinoin is indicated for the treatment of patients with moderate- severe inflammatory acne that is either treatmentresistant, produces physical scarring significant psychosocial distress. (50) Different studies shows that isotretinoin is effective in decreasing sebum production, the number of acne lesions (papules, pustules, nodules) and acne scars. (39,40,41,42,43,44,45,46,47) The starting dose recommended is 0.5 mg/kg/day for the first month and then increased to 1 mg/kg/day as tolerated up to a cumulative dose of between 120 and 150 mg/kg. (46,47,48) Some studies shows that higher cumulative doses up to 200 mg/kg may be more effective to reduce the rates of acne relapse and retreatment, but doctors have to take in consideration side effects of the medication. (50, 49) During the everyday practice in a way to minimize side effects and the medication to be tolerated well by patients are recommended low dose isotretinoin (0.25-0.4 mg/kg/day) and lower cumulative dose regimens. (34,35, 37,38, 40,48,49,50,51,52,53) It is recommended to take isotretinoin with meals, absorption is increased with fatty foods. (54,55)

In adult women, before prescribing isotretinoin it is recommended to take in consideration the contraception methods because of teratogenicity effect. Doctors should counsel women that they should not become pregnant 1 month before, during, or within 1 month after completion of isotretinoin therapy. Other side effects reported include: xerosis, cheilitis, xerophthalmia (most frequently), decreased night vision, vision changes, headache. hepatotoxicity, hypertriglyceridemia, mood changes, bone demineralization, cardiovascular risk factors, possible link to depression/anxiety/mood changes/suicidality, and possible link to inflammatory bowel disease (IBD). (31) A study by Zaenglein et al emphasize that there is insufficient data to support the link between isotretinoin use and IBD. (31) A frequent side effect during the treatment with oral isotretinoin are symptoms that mimic hypervitaminosis. A but these side effects resolve after discontinuation of therapy. (31) There is a debate referring the link between oral isotretinoin use and depression, anxiety, mood changes, suicidal ideation/suicide is mixed. Some case reports show that isotretinoin has no negative effect on mood, memory, attention, or executive function. (31,55,56,57,58,59,60,61,62,63,64,65,66,67,69) But in the other hand there are studies that shows that 140 patients treated with isotretinoin have committed suicide while taking this treatment or within a few months of discontinuation of treatment and around 257 patients have been hospitalized for severe depression or attempted

suicide. (70) However, there are authors that argued that the number of reported cases that suffer for depression among isotretinoin users is not greater than people that suffer from depression in the general population. (71) It is recommended for doctors to monitor carefully patients under treatment with isotretinoin for depressive symptoms. The AAD working group recommends that prescribing physicians monitor patients for any indication of depressive symptoms and educate patients on the potential risks of treatment with isotretinoin.

After the first month of treatment, we did laboratory test to monitor the patient health (case 2) during the treatment with oral isotretinoin. Serum lipid profile (serum cholesterol, triglycerides), liver functions tests (transaminases) are known to increase in some patients who take oral isotretinoin (72,73,74). Some practitioners monitor laboratory test results monthly, but others only check at baseline and after dosing changes. Referring Hansen et al. recommendations for lipid panel and liver function tests are indicated to be repeated after two months and if these results are within the parameters, then no more tests are needed. (75) Pregnancy testing is required for female patients of childbearing potential at baseline, monthly during therapy, and 1 month after completion of isotretinoin treatment. The use of isotretinoin during pregnancy is contraindicated.

Our case 3: based on clinical condition and the anamnesis of the patient we decided to treat the patient with birth pill control (combined

preparation of ethinyl estradiol and drospirenone). OCPs offer a valuable treatment option of women with acne. Hormonal contraception is used for treating acne vulgaris in the settings of hyperandrogenism, late-onset acne (> 25 years of age), and jawline acne distribution, acne with menstrual flare, comedonal acne with seborrhea, and acne that is resistant to conventional therapies. (78) cOCPs include an estrogen component, usually ethinyl estradiol, and a variant of progestin component. Estrogens are known to decrease sebum production and inhibit production of LH, FSH hormones. Progestin-only contraception is not used to treat acne. Synthetic progestins act at the progesterone receptor but also react with the androgen receptor to varying degrees and thus may even potentiate acne. (80) Newer synthetic generation progestins, have less activity at the androgen receptor and more specificity for the progestin receptor. These modifications were undertaken to reduce the potential risk of thromboembolic events and androgenetic side-effects. In most of the studies analyzed, total acne lesion counts decreased 40% to 60% with cOCP use and inflammatory lesion counts show greater improvement than noninflammatory lesion counts. (80) Cyproterone acetate (2 mg of cyproterone acetate and 0.35 of ethinyloestradiol) shown variable efficacy outcomes. RadosławSłopień et al in their study emphasized that the results were visibly improved in acne in 40% and noticed a very good cosmetic effect in 26% of patients after 3 months of treatment.

Cypreterone is an analog of 17 OH-progesterone. cOCPs containing chlormadinone acetate or cyproterone acetate seemed to improve acne better than those containing levonorgestrel; however, this was based on limited clinical data. (86)Drosperinone is an analogue spironolactone also used in the treatment of acne. DRSP 3 mg has been combined with two different doses of EE: 0.030 mg for one type of an oral contraception and 0.020mg for another medication of oral contraception. A drospirenone COC appeared to caused improvement in the facial and trunk acne (improvement > 50%) after 6 months of treatment and to be more effective than norgestimate or nomegestrol acetate plus 17β-estradiol but less effective than cyproterone acetate. (82) Dienogest significantly improved acne in 52%-66% of treated patients. (83-84) Dienogest was more antiandrogenic than both drospirenone and chlormadinone acetate. (85) EE-norgestimate was shown to be efficacious in moderate facial acne treated for 6 months, inflammatory lesions reduced by 56%, noninflammatory by 41% and 32% achieved excellent improvement. (81) A lot of formulations of oral contraceptive medications exist, but the U.S. Food and Drug Administration (FDA) has only approved three types of OPCs for the treatment of acne vulgaris: norgestimate 0.180 mg/0.215 mg/0.25 mg - ethinyl estradiol 0.035 mg; norethindrone 1 mg- ethinyl estradiol 0.020 mg/0.030 mg/0.035 mg; drospirenone 3 mg -ethinyl estradiol 0.02 mg .(86) Cyproterone acetate is a synthetic derivative of 17-OH

progesterone, approved in Europe for the treatment of acne, but is not available in the United States. Before prescribing OCPs should be considered some important contraindications: cardiovascular risk factors, severe hypertension, history of stroke or myocardial infarction, smoking combined with age > 35 years, history of migraine with focal aura, history of migraine combined with age > 35 years, current or past history of breast cancer or endometrial cancer, diabetes with complications, hepatic malignancy, abnormal liver function, hypersensitivity to OCPs, pregnancy. (87) OCPs offer an acne treatment option, but they are overlooked because dermatologists are unfamiliar with description, their side effects. One study showed that dermatologists prescribed OCPs in only 2% of visits with female patients aged 12 to 55 years who presented for acne treatment. (80) Patients' fear of using a medication for several months/years as well as the possibility of serious side effects are another barrier to the use of OPCs. In conclusion, oral contraceptive pills can be an effective treatment option for women with acne, but understanding the risks and identifying the ideal candidates for therapy is essential.

Our case 4: based on clinical condition and the anamnesis of the patient we decided to treat the patient with spironolactone. Post-adolescent acne primarily affects females and is resistant to conventional treatment in 79-82% of cases (88). 81% of women report failures with systemic antibiotics and failures in response to treatment with isotretinoin ranging from 15 to 30% (89).

Spironolactone is used as a good alternative treatment in this population. It works as an inhibitor of the 5-alpha-reductase receptors at the sebaceous gland and reduces production of luteinizing hormone (LH) production at the pituitary level. Currently, very few studies have been performed in a limited number of patients: the studies showed that at low doses (lower than 3 200 mg/day over months duration), spironolactone can be effective against acne. (89) P. Vargas-Mora et al 2020 recommend in acne to start dosing at 25 mg/d for 1 week and then to increase to 50 mg/d (and maintain this dose in most patients). In this study authors have not found it necessary to use doses greater than 100 mg/d. The treatment works slowly over several months. Although spironolactone has been around for almost 30 years in the US as a treatment for facial acne, its indication for acne treatment has not yet been approved by the FDA, which limits dermatologists in its description. Common side-effects in pre-menopausal women include breast tenderness/enlargement and irregular menstrual periods. These effects can be avoided by taking spironolactone with oral contraceptive pills in women of childbearing age. This medicine should not be prescribed to women who are pregnant or planning to become pregnant. Spironolactone can cause mild or serious side effects. Mild side effects of Spironolactone can include confusion, headache, menstrual problems, nausea and itching, vomiting, diarrhea, sexual dysfunction, stomach cramps, dizziness. Most of these side effects may

go away within a few days or a couple of weeks. Serious side effects can include: allergic reaction, electrolyte imbalance, gynecomastia. Physician should recommend to check frequently the potassium level in women with heart or kidney problems as well as those taking medications that affect potassium levels. (90) Because of its antiandrogenic effects, spironolactone has been hypothesized to be associated with an increased risk of estrogen-sensitive cancers but there is currently no evidence to support this in human subjects (91).The benefits of spironolactone in the treatment of acne are: Improving the quality of life in women suffering from acne; reduces the risk of developing bacterial resistance by reducing the prescription of antibiotics (92); can be used as an alternative to isotretinoin in patients of childbearing age and the peripheral hyperandrogenia that frequently occurs in women does not respond well to isotretinoin. Patients showed 73.1%, 75.9%, and 77.6% improvements on the face, chest, and back, respectively, which supports spironolactone is equally effective in treating acne in multiple areas of the body. (91) Based on the study performed by Charny at al (2017) spironolactone has a higher efficacy than minocycline and almost the same as isotretinoin making it an effective treatment for acne in adult women. Although it has shown efficacy, its indication has not yet been approved by the FDA for acne treatment. Studies with larger groups will be needed for spironolactone to gain legitimacy as a systemic acne medication. Thus,

for many dermatologists' spironolactone remains an alternative rather than a mainstay treatment for female patients with acne. (91)

**Acknowledgment:** None declared.

Conflicts of interest: None declared.

# REFERENCES

- 1. Agarwal US, Besarwal RK, Bhola K. Oral isotretinoin in different dose regimens for acne vulgaris: a randomized comparative trial. Indian J Dermatol VenereolLeprol. 2011;77(6):688-694. doi:10.4103/0378-6323.86482.
- 2. Akman A, Durusoy C, Senturk M, Koc CK, Soyturk D, Alpsoy E. Treatment of acne with intermittent and conventional isotretinoin: a randomized, controlled multicenter study. Arch Dermatol Res. 2007;299(10):467-473. doi:10.1007/s00403-007-0777-2
- 3. Alhusayen RO, Juurlink DN, Mamdani MM, et al. Isotretinoin use and the risk of inflammatory bowel disease: a population-based cohort study. J Invest Dermatol. 2013;133(4):907-912. doi:10.1038/jid.2012.387
- 4. Amichai B, Shemer A, Grunwald MH. Low-dose isotretinoin in the treatment of acne vulgaris.
- J Am Acad Dermatol. 2006;54(4):644-646. doi:10.1016/j.jaad.2005.11.1061
- 5. Babaeinejad S, Khodaeiani E, Fouladi RF. Comparison of therapeutic effects of oral doxycycline and azithromycin in patients with moderate acne vulgaris: What is the role of age?.

- J Dermatolog Treat. 2011;22(4):206-210. doi:10.3109/09546631003762639
- 6. Bershad S, Rubinstein A, Paterniti JR, et al. Changes in plasma lipids and lipoproteins during isotretinoin therapy for acne. N Engl J Med. 1985;313(16):981-985.

doi:10.1056/NEJM198510173131604

- 7. Borghi A, Mantovani L, Minghetti S, Giari S, Virgili A, Bettoli V. Low-cumulative dose isotretinoin treatment in mild-to-moderate acne: efficacy in achieving stable remission. J Eur Acad Dermatol Venereol. 2011;25(9):1094-1098. doi:10.1111/j.1468-3083.2010.03933.x
- 8. Bozdağ KE, Gülseren S, Güven F, Cam B. Evaluation of depressive symptoms in acne patients treated with isotretinoin. J Dermatolog Treat. 2009;20(5):293-296.

doi:10.1080/09546630903164909

9. Carroll KC, Bartlett JG. Biology of Clostridium difficile: implications for epidemiology and diagnosis. Annu Rev Microbiol. 2011;65:501-521.

doi:10.1146/annurev-micro-090110-102824

10. Chia CY, Lane W, Chibnall J, Allen A, Siegfried E. Isotretinoin therapy and mood changes in adolescents with moderate to severe acne: a cohort study. Arch Dermatol. 2005;141(5):557-560.

doi:10.1001/archderm.141.5.557

11. Chivot M, Midoun H. Isotretinoin and acne-a study of relapses. Dermatologica. 1990;180(4):240-243. doi:10.1159/000248038
12. Choi CW, Lee DH, Kim HS, Kim BY, Park KC, Youn SW. The clinical features of late onset

acne compared with early onset acne in women. J Eur Acad Dermatol Venereol. 2011;25(4):454-461. doi:10.1111/j.1468-3083.2010.03813.x

13. Choi JS, Bae HJ, Kim SJ, Choi IS. In vitro antibacterial and anti-inflammatory properties of seaweed extracts against acne inducing bacteria, Propionibacterium acnes. J Environ Biol. 2011;32(3):313-318.

14. Cohen J, Adams S, Patten S. No association found between patients receiving isotretinoin for acne and the development of depression in a Canadian prospective cohort. Can J Clin Pharmacol. 2007;14(2):e227-e233

15. Coloe J, Du H, Morrell DS. Could higher doses of isotretinoin reduce the frequency of treatment failure in patients with acne?. J Am Acad Dermatol. 2011;65(2):422-423.

doi:10.1016/j.jaad.2010.06.025

16. De D, Kanwar AJ. Combination of low-dose isotretinoin and pulsed oral azithromycin in the management of moderate to severe acne: a preliminary open-label, prospective, non-comparative, single-centre study. Clin Drug Investig. 2011;31(8):599-604.

doi:10.2165/11539570-0000000000-00000

17. De Marchi MA, Maranhão RC, Brandizzi LI, Souza DR. Effects of isotretinoin on the metabolism of triglyceride-rich lipoproteins and on the lipid profile in patients with acne. Arch Dermatol Res. 2006;297(9):403-408. doi:10.1007/s00403-006-0638-4

18. Duenwald M. After 20 years, debate over drug persists. New York Times.2002:F7

19. Etminan M, Bird ST, Delaney JA, Bressler B, Brophy JM. Isotretinoin and risk for inflammatory bowel disease: a nested case-control study and meta-analysis of published and unpublished data. JAMA Dermatol. 2013;149(2):216-220.

doi:10.1001/jamadermatol.2013.1344

20. Fenner JA, Wiss K, Levin NA. Oral cephalexin for acne vulgaris: clinical experience with 93 patients. Pediatr Dermatol. 2008;25(2):179-183.

doi:10.1111/j.1525-1470.2008.00628.x

21. Firoz BF, Henning JS, Zarzabal LA, Pollock BH. Toxic epidermal necrolysis: five years of treatment experience from a burn unit [published correction appears in J Am Acad Dermatol. 2013 Dec;69(6):1048]. J Am Acad Dermatol. 2012;67(4):630-635.

doi:10.1016/j.jaad.2011.12.014

22. Gold LS, Cruz A, Eichenfield L, et al. Effective and safe combination therapy for severe acne vulgaris: a randomized, vehicle-controlled, double-blind study of adapalene 0.1%-benzoyl peroxide 2.5% fixed-dose combination gel with doxycycline hyclate 100 mg. Cutis. 2010;85(2):94-104.

23. Goldsmith LA, Bolognia JL, Callen JP, et al. American Academy of Dermatology Consensus Conference on the safe and optimal use of isotretinoin: summary and recommendations [published correction appears in J Am Acad Dermatol. 2004 Sep;51(3):348]. J Am Acad Dermatol. 2004;50(6):900-906.

doi:10.1016/j.jaad.2004.02.012

- 24. Goldstein JA, Socha-Szott A, Thomsen RJ, Pochi PE, Shalita AR, Strauss JS. Comparative effect of isotretinoin and etretinate on acne and sebaceous gland secretion. J Am Acad Dermatol. 1982;6 (4 Pt 2 Suppl) :760-765. doi:10.1016/s0190-9622(82)70066-0
- 25. Gollnick H, Cunliffe W, Berson D, et al. Management of acne: a report from a Global Alliance to Improve Outcomes in Acne. J Am Acad Dermatol. 2003;49(1 Suppl):S1-S37. doi:10.1067/mjd.2003.618
- 26. Goulden V, Clark SM, Cunliffe WJ. Post-adolescent acne: a review of clinical features. Br J Dermatol. 1997;136(1):66-70.
- 27. Goulden V, Clark SM, McGeown C, Cunliffe WJ. Treatment of acne with intermittent isotretinoin. Br J Dermatol. 1997;137(1):106-108.
- 28. Hale EK, Pomeranz MK. Dermatologic agents during pregnancy and lactation: an update and clinical review. Int J Dermatol. 2002;41(4):197-203.

doi:10.1046/j.1365-4362.2002.01464.x

- 29. Hansen TJ, Lucking S, Miller JJ, Kirby JS, Thiboutot DM, Zaenglein AL. Standardized laboratory monitoring with use of isotretinoin in acne. J Am Acad Dermatol. 2016;75(2):323-328. doi:10.1016/j.jaad.2016.03.019
- 30. Hernández-Díaz S, Werler MM, Walker AM, Mitchell AA. Folic acid antagonists during pregnancy and the risk of birth defects. N Engl J Med. 2000;343(22):1608-1614.

doi:10.1056/NEJM200011303432204

- 31. Hull SM, Cunliffe WJ, Hughes BR. Treatment of the depressed and dysmorphophobic acne patient. Clin Exp Dermatol. 1991;16(3):210-211. doi:10.1111/j.1365-2230.1991.tb00350.x
- 32. Jick SS, Kremers HM, Vasilakis-Scaramozza C. Isotretinoin use and risk of depression, psychotic symptoms, suicide, and attempted suicide. Arch Dermatol. 2000;136(10):1231-1236. doi:10.1001/archderm.136.10.1231
- 33. Jones DH, King K, Miller AJ, Cunliffe WJ. A dose-response study of I3-cis-retinoic acid in acne vulgaris. Br J Dermatol. 1983;108(3):333-343. doi:10.1111/j.1365-2133.1983.tb03973.x
- 34. Källén BA, Otterblad Olausson P, Danielsson BR. Is erythromycin therapy teratogenic in humans?. ReprodToxicol. 2005;20(2):209-214. doi:10.1016/j.reprotox.2005.01.010
- 35. Kaymak Y, Ilter N. The effectiveness of intermittent isotretinoin treatment in mild or moderate acne. J Eur Acad Dermatol Venereol. 2006;20(10):1256-1260.

doi:10.1111/j.1468-3083.2006.01784.x

36. Kermani TA, Ham EK, Camilleri MJ, Warrington KJ. Polyarteritis nodosa-like vasculitis in association with minocycline use: a single-center case series. Semin Arthritis Rheum. 2012;42(2):213-221.

doi:10.1016/j.semarthrit.2012.03.006

37. King K, Jones DH, Daltrey DC, Cunliffe WJ. A double-blind study of the effects of 13-cisretinoic acid on acne, sebum excretion rate and microbial population. Br J Dermatol. 1982;107(5):583-590.

doi:10.1111/j.1365-2133.1982.tb00410.x

- 38. Koren G, Pastuszak A, Ito S. Drugs in pregnancy. N Engl J Med. 1998;338(16):1128-1137. doi:10.1056/NEJM199804163381607
- 39. Kus S, Yucelten D, Aytug A. Comparison of efficacy of azithromycin vs. doxycycline in the treatment of acne vulgaris. Clin Exp Dermatol. 2005;30(3):215-220.

doi:10.1111/j.1365-2230.2005.01769.x

- 40. Lamberg L. Acne drug depression warnings highlight need for expert care. JAMA. 1998;279(14):1057.
- 41. Layton AM, Knaggs H, Taylor J, Cunliffe WJ. Isotretinoin for acne vulgaris--10 years later: a safe and successful treatment. Br J Dermatol. 1993;129(3):292-296.

doi:10.1111/j.1365-2133.1993.tb11849.x

42. Lee JJ, Feng L, Reshef DS, et al. Mortality in the randomized, controlled lung intergroup trial of isotretinoin. Cancer Prev Res (Phila). 2010;3(6):738-744.

doi:10.1158/1940-6207.CAPR-09-0124

- 43. Lee JW, Yoo KH, Park KY, et al. Effectiveness of conventional, low-dose and intermittent oral isotretinoin in the treatment of acne: a randomized, controlled comparative study. Br J Dermatol. 2011;164(6):1369-1375. doi:10.1111/j.1365-2133.2010.10152.x
- 44. Lehucher-Ceyrac D, Weber-Buisset MJ. Isotretinoin and acne in practice: a prospective analysis of 188 cases over 9 years. Dermatology. 1993;186(2):123-128. doi:10.1159/000247322
- 45. Leyden J, Thiboutot DM, Shalita AR, et al. Comparison of tazarotene and minocycline maintenance therapies in acne vulgaris: a

multicenter, double-blind, randomized, parallel-group study. Arch Dermatol. 2006;142(5):605-612. doi:10.1001/archderm.142.5.605

- 46. Leyden JJ, Bruce S, Lee CS, et al. A randomized, phase 2, dose-ranging study in the treatment of moderate to severe inflammatory facial acne vulgaris with doxycycline calcium. J Drugs Dermatol. 2013;12(6):658-663.
- 47. Maleszka R, Turek-Urasinska K, Oremus M, Vukovic J, Barsic B. Pulsed azithromycin treatment is as effective and safe as 2-week-longer daily doxycycline treatment of acne vulgaris: a randomized, double-blind, noninferiority study. Skinmed. 2011;9(2):86-94.
- 48. Margolis DJ, Fanelli M, Hoffstad O, Lewis JD. Potential association between the oral tetracycline class of antimicrobials used to treat acne and inflammatory bowel disease. Am J Gastroenterol. 2010;105(12):2610-2616.

doi:10.1038/ajg.2010.303

49. Marqueling AL, Zane LT. Depression and suicidal behavior in acne patients treated with isotretinoin: a systematic review. Semin Cutan Med Surg. 2007;26(4):210-220.

doi:10.1016/j.sder.2008.03.005

- 50. McCormack WM, George H, Donner A, et al. Hepatotoxicity of erythromycin estolate during pregnancy. Antimicrob Agents Chemother. 1977;12(5):630-635. doi:10.1128/AAC.12.5.630
- 51. Meredith FM, Ormerod AD. The management of acne vulgaris in pregnancy. Am J Clin Dermatol. 2013;14(5):351-358.

doi:10.1007/s40257-013-0041-9

52. Moon SH, Roh HS, Kim YH, Kim JE, Ko JY, Ro YS. Antibiotic resistance of microbial strains isolated from Korean acne patients. J Dermatol. 2012;39(10):833-837.

doi:10.1111/j.1346-8138.2012.01626.x

53. Moore A, Ling M, Bucko A, Manna V, Rueda MJ. Efficacy and Safety of Subantimicrobial Dose, Modified-Release Doxycycline 40 mg Versus Doxycycline 100 mg Versus Placebo for the treatment of Inflammatory Lesions in Moderate and Severe Acne: A Randomized, Double-Blinded, Controlled Study. J Drugs Dermatol. 2015;14(6):581-586.

54. Nevoralová Z, Dvořáková D. Mood changes, depression and suicide risk during isotretinoin treatment: a prospective study. Int J Dermatol. 2013;52(2):163-168.

doi:10.1111/j.1365-4632.2011.05334.x

55. Ormerod AD, Thind CK, Rice SA, Reid IC, Williams JH, McCaffery PJ. Influence of isotretinoin on hippocampal-based learning in human subjects. Psychopharmacology (Berl). 2012;221(4):667-674.

doi:10.1007/s00213-011-2611-y

56. Parsad D, Pandhi R, Nagpal R, Negi KS. Azithromycin monthly pulse vs daily doxycycline in the treatment of acne vulgaris. J Dermatol. 2001;28(1):1-4.

doi:10.1111/j.1346-8138.2001.tb00077.

57. Poulin Y, Sanchez NP, Bucko A, et al. A 6-month maintenance therapy with adapalene-benzoyl peroxide gel prevents relapse and continuously improves efficacy among patients with severe acne vulgaris: results of a randomized

controlled trial. Br J Dermatol. 2011;164(6):1376-1382.

doi:10.1111/j.1365-2133.2011.10344.

58. Rademaker M. Adverse effects of isotretinoin: A retrospective review of 1743 patients started on isotretinoin. Australas J Dermatol. 2010;51(4):248-253.

doi:10.1111/j.1440-0960.2010.00657.x

59. Rashtak S, Khaleghi S, Pittelkow MR, Larson JJ, Lahr BD, Murray JA. Isotretinoin exposure and risk of inflammatory bowel disease. JAMA Dermatol. 2014;150(12):1322-1326.

doi:10.1001/jamadermatol.2014.1540

60. Rehn LM, Meririnne E, Höök-Nikanne J, Isometsä E, Henriksson M. Depressive symptoms and suicidal ideation during isotretinoin treatment: a 12-week follow-up study of male Finnish military conscripts. J Eur Acad Dermatol Venereol. 2009;23(11):1294-1297.

doi:10.1111/j.1468-3083.2009.03313.x

61. Roujeau JC, Kelly JP, Naldi L, et al. Medication use and the risk of Stevens-Johnson syndrome or toxic epidermal necrolysis. N Engl J Med. 1995;333(24):1600-1607.

doi:10.1056/NEJM199512143332404

62. Rubinow DR, Peck GL, Squillace KM, Gantt GG. Reduced anxiety and depression in cystic acne patients after successful treatment with oral isotretinoin. J Am Acad Dermatol. 1987;17(1):25-32. doi:10.1016/s0190-9622(87)70166-2

63. Shaughnessy KK, Bouchard SM, Mohr MR, Herre JM, Salkey KS. Minocycline-induced drug reaction with eosinophilia and systemic

symptoms (DRESS) syndrome with persistent myocarditis. J Am Acad Dermatol. 2010;62(2):315-318.

doi:10.1016/j.jaad.2009.05.046

64. Smith K, Leyden JJ. Safety of doxycycline and minocycline: a systematic review. Clin Ther. 2005;27(9):1329-1342.

doi:10.1016/j.clinthera.2005.09.005

65. Strauss JS, Leyden JJ, Lucky AW, et al. A randomized trial of the efficacy of a new micronized formulation versus a standard formulation of isotretinoin in patients with severe recalcitrant nodular acne. J Am Acad Dermatol. 2001;45(2):187-195.

doi:10.1067/mjd.2001.115965

66. Strauss JS, Krowchuk DP, Leyden JJ, et al. Guidelines of care for acne vulgaris management. J Am Acad Dermatol. 2007;56(4):651-663.

doi:10.1016/j.jaad.2006.08.048

67. Tan J, Humphrey S, Vender R, et al. A treatment for severe nodular acne: a randomized investigator-blinded, controlled, noninferiority trial comparing fixed-dose adapalene/benzoyl peroxide plus doxycycline vs. oral isotretinoin. Br J Dermatol. 2014;171(6):1508-1516.

doi:10.1111/bjd.13191

68. Tan J, Stein Gold L, Schlessinger J, et al. Short-term combination therapy and long-term relapse prevention in the treatment of severe acne vulgaris. J Drugs Dermatol. 2012;11(2):174-180. 69. Toossi P, Farshchian M, Malekzad F, Mohtasham N, Kimyai-Asadi A. Subantimicrobial-dose doxycycline in the

treatment of moderate facial acne. J Drugs Dermatol. 2008;7(12):1149-1152.

70. Tripathi SV, Gustafson CJ, Huang KE, Feldman SR. Side effects of common acne treatments. Expert Opin Drug Saf. 2013;12(1):39-51.

doi:10.1517/14740338.2013.740456

71. Ullah G, Noor SM, Bhatti Z, Ahmad M, Bangash AR. Comparison of oral azithromycin with oral doxycycline in the treatment of acne vulgaris. J Ayub Med Coll Abbottabad. 2014;26(1):64-67.

72. Webster GF, Leyden JJ, Gross JA. Comparative pharmacokinetic profiles of a novel isotretinoin formulation (isotretinoin-Lidose) and the innovator isotretinoin formulation: a randomized, 4-treatment, crossover study. J Am Acad Dermatol. 2013;69(5):762-767.

doi:10.1016/j.jaad.2013.05.036

73. Zaenglein AL, Pathy AL, Schlosser BJ, et al. Guidelines of care for the management of acne vulgaris [published correction appears in J Am Acad Dermatol. 2020 Jun;82(6):1576]. J Am Acad Dermatol. 2016;74(5):945-73.e33. doi:10.1016/j.jaad.2015.12.037

74. Zaenglein AL, Shamban A, Webster G, et al. A phase IV, open-label study evaluating the use of triple-combination therapy with minocycline HCl extended-release tablets, a topical antibiotic/retinoid preparation and benzoyl peroxide in patients with moderate to severe acne vulgaris. J Drugs Dermatol. 2013;12(6):619-625. 75. Zech LA, Gross EG, Peck GL, Brewer HB. Changes in plasma cholesterol and triglyceride

levels after treatment with oral isotretinoin. A prospective study. Arch Dermatol. 1983;119(12):987-993.

76. Zeitany AE, Bowers EV, Morrell DS. High-dose isotretinoin has lower impact on wallets: A cost analysis of dosing approaches. J Am Acad Dermatol. 2016;74(1):174-176.

doi:10.1016/j.jaad.2015.08.012

77. Slopien R., Milewska E., Meczekalski B.Use of oral contraceptives for management of acne vulgaris and hirsutism in women of reproductive and late reproductive age.Menopause Rev 2018; 17(1).

78. Trivedi M.K., Shinkai K., MuraseJ.E. A Review of hormone-based therapies to treat adult acne vulgaris in women. Int J Womens Dermatol 2017 Mar; 3(1): 44–52.

79. Harper J., Krakowski A, Gold L. S., Zeichner J. The Role of Oral Contraceptive Pills in the Acne Treatment PlanWhen OCPs are the right choice for patients.

https://practicaldermatology.com/articles/2018-may.

80. Fitzpatrick L., Mauer E., Chen L. Cynthia. Oral Contraceptives for Acne Treatment: US Dermatologists' Knowledge, Comfort, and Prescribing Practices Copyright Cutis 2017

81. Tan J.K.L. New developments in hormonal therapy for acne. Volume 12 number 7. 2007 Skin therapy.

82. Ayodele O Arowojolu, Maria F Gallo, Laureen M Lopez.Combined oral contraceptive pills for treatment of acne. 13 June 2012.

83. Di Carlo C, Gargano V, Sparice S, et al. Effects of an oral contraceptive containing estradiol valerate and dienogest on circulating androgen levels and acne in young patients with PCOS: an observational preliminary study. Gynecol Endocrinol. 2013;29:1048–1050. [PubMed] [Google Scholar]

Palombo-Kinne E, Schellschmidt I. Schumacher U, et al. Efficacy of a combined oral containing 0.030 contraceptive mg ethinylestradiol/2 mg dienogest for the treatment of papulopustular acne in comparison with placebo and 0.035 mg ethinylestradiol/2 mg cyproterone acetate. Contraception. 2009;79:282–289. [PubMed] [Google Scholar] 85. Sitruk-Ware R, Nath A. The use of newer progestins forcontraception. Contraception. 2010;82:410–417. [PubMed] [Google Scholar] 86. SalvaggioHeather, Zaenglen A. Examining the use of oral contraceptives in the management of acne Int J Womens Health. 2010; 2: 69-76.

87. R.A. Bonnema, M.C. McNamara, A.L. Spencer, Contraception choices in women with underlying medical conditionsAm Fam Physician, 82 (2010), pp. 621-628

88. Grandli R., Alikhan A. Spironolactone for the Treatment of Acne: A 4-Year Retrospective Study. 2017;233(2-3):141-144.

doi: 10.1159/000471799. Epub 2017 May

89. Rosalyn George , Shari Clarke, Diane Thiboutot. Hormonal therapy for acne . 2008 Sep;27(3):188-96.

doi: 10.1016/j.sder.2008.06.002.

- 90. British association of dermatologist's patient information leaflet. Produced October 2021-review date October 2021
- 91. Charny J.K. Choi, MD, PhD, and W.D. James, MD\* Spironolactone for the treatment of acne in women, a retrospective study of 110 patients Int J Womens Dermatol. 2017 Jun; 3(2): 111–115.
- 92. World Health Organization. (2014). Antimicrobial resistance: global report on surveillance. World Health Organization